
UTILIZATION OF GRANULAR ACTIVATED CARBON MEDIA TO IMPROVE 

BIOFILTRATION FOR THE PURPOSE OF TASTE AND ODOR REMOVAL  

A Thesis 

Submitted to the Graduate Faculty 

of the 

North Dakota State University 

of Agriculture and Applied Science 

By 

Kristofer James Knutson 

In Partial Fulfillment of the Requirements 

for the Degree of 

MASTER OF SCIENCE 

 

 

 

 

Major Department: 

Civil and Environmental Engineering 

 

 

 

 

March 2020 

Fargo, North Dakota 

  



North Dakota State University
Graduate School 

Title 
Utilization of Granular Activated Carbon Media to Improve Biofiltration 

for the Purpose of Taste and Odor Removal 

By 

Kristofer James Knutson 

The Supervisory Committee certifies that this disquisition complies with North Dakota 
[...]
8: Temperature Averages for Red River of the North from 2012 to 2019 ........................... 16 

9: Turbidity Data for Red River of the North from 2012 to 2019 ........................................ 16 

10: TOC Concentrations of both the Red River, and West and East Reservoirs .................... 17 

11: TOC Concentrations Plotted with Precipitation Events During 2009 (Porlock 

2012) ............................................................................................................................. 17 

12: Geosmin Concentration Plotted with Red River Turbidity and Temperature Data. 

(Geosmin Data courtesy of the City of Fargo WTP Laboratory) ..................................... 18 

13: Average, Minimum and Maximum Total Hardness Concentrations on the Red 

River for 2012-2019 ...................................................................................................... 19 

14: TOC Removal Percentages in the Filter System (von Hagen 2019) ................................ 22 

15: Total TOC Removal Within the MWTP......................................................................... 23 

16: Diagram of Columns from PFS (Adapted from von Hagen 2019) .................................. 41 

17: Diagram of Individual Column from PFS (Adapted from von Hagen 2019) ................... 42 

18: Temperatures of Reservoirs and Combined Filter PFS Effluent During the Study 

Period ............................................................................................................................ 54 

19: Filter Turbidities for FPS for All 5 Columns and Softening Basin Effluent .................... 55 

20: Filter Effluent Turbidities for Filter 3 and Filter 5 .......................................................... 56 



 

ix 

21: TOC Influent and Effluent Values for the PFS and Full Scale MWTP, Plotted 

with Temperature .......................................................................................................... 57 

22: TOC Removal Percentage and Temperature in Filters 3 and 5 ....................................... 58 

23: Box and Whisker Plot for TOC Removal for Columns 1-5 on PFS ................................ 58 

24: UV254 Values for PFS Influent and Effluent for Two-Year Pilot Study......................... 59 

25: ATP for Various Media Types and Temperature for the Two-Year Pilot Study .............. 62 

26: Total ATP ng-ATP/cm3 for the PFS media over the Course of the Two-Year 

Study ............................................................................................................................. 62 

27: TOC Removed (PPM) vs ATP (ng/cm3) for Norit Filter 3 for Period of 4/11/2018 

to 10/30/2018 ................................................................................................................ 64 

28: TOC Removed (PPM) vs ATP (ng/cm3) for Filter 5 for Period of 4/11/2018 to 

10/30/2018 .................................................................................................................... 65 

29: SEM Images of Virgin Pilot Filter Media at 30x ............................................................ 66 

30: SEM Images of Virgin Pilot Filter Media at 1500x ........................................................ 67 

31: SEM Images of Colonized Pilot Filter Media Sampled at 8-inch Bed Depths at 

1,500x Magnification ..................................................................................................... 68 

32: SEM Images of Channel Within Jacobi Media. Jacobi Panel A is 75x 

Magnification, Jacobi Panel B is 250x Magnification, Jacobi Panel C is 2500x 

Magnification, and Jacobi Panel D is 7500x Magnification ............................................ 69 

33: SEM Images of Colonized Pilot Filter Media Sampled at 26-inch Bed Depths at 

1,500x Magnification ..................................................................................................... 70 

34: SEM Images of Colonized Sand at the Following Magnification Levels. Sand A 

30x, Sand B 750x, Sand C 1500x, Sand D 7500x ........................................................... 71 

35: Phylum qPCR Data for All 5 Columns Sampled on 7.30.2019 ....................................... 73 

36: Anthracite-Sand qPCR Depth Profile ............................................................................. 74 

37: Norit 300 qPCR Depth Profile ....................................................................................... 75 

38: Shannon Index for All Five Columns Sampled at 8-inch Depth...................................... 76 

39: Shannon Index for Depth Samples for Norit (F3) and Anthracite-Sand (F5)................... 78 

40: qPCR for 16S rRNA and ATP Comparison for Anthracite-Sand .................................... 79 



 

x 

41: qPCR for 16S rRNA and ATP Comparison for Norit 300 (Filter 3) ............................... 80 

42: Geosmin Challenge Test with EBCT Variation .............................................................. 83 

43: Geosmin Challenge Test with EBCT Variation for Column 3 ........................................ 84 

44: Geosmin Challenge Test with EBCT Variation .............................................................. 85 

 

  



 

xi 

LIST OF ABBREVIATIONS 

ATP ............................................................. Adenosine Tri-Phosphate 

BAC............................................................. Biological Activated Carbon 

BOM ............................................................ Biodegradable Organic Matter 

CT................................................................ Concentration × Time 

DNA ............................................................ Deoxyribonucleic Acid 

DOC ............................................................ Dissolved Organic Carbon 

D/DBP ......................................................... Disinfectants/Disinfection By-products 

EBCT ........................................................... Empty Bed Contact Time 

ES ................................................................ Effective Size 

ft2 ................................................................. Square feet 

GAC ............................................................ Granular Activated Carbon 

gpm .............................................................. Gallons Per Minute 

HRT ............................................................. Hydraulic Retention Time 

MDH ........................................................... Minnesota Department of Health 

MIB  ............................................................ 2-Methylisoborneol 

MGD ........................................................... million gallons per day 

MPS ............................................................. Moorhead Public Service  

MWTP ......................................................... Moorhead Water Treatment Plant 

NOM ........................................................... Natural Organic Matter 

NTU............................................................. Nephelometric Turbidity Units 

OTC ............................................................. Odor Threshold Concentration 

PFS  ............................................................. Pilot Filter Skid 

PPB .............................................................. Parts Per Billion 

PPM ............................................................. Parts Per Million 



 

xii 

PPT .............................................................. Parts Per Trillion 

qPCR ........................................................... quantitative Polymerase Chain Reaction 

SCADA ....................................................... Supervisory Control and Data Acquisition  

SEM............................................................. Scanning Electron Microscope 

SUVA .......................................................... Specific Ultraviolet Absorbance 

SWTR .......................................................... Surface Water Treatment Rule 

TOC ............................................................. Total Organic Carbon 

T&O ............................................................ Taste and Odor 

UC ............................................................... Uniformity Coefficient 

USEPA ........................................................ United States Environmental Protection Agency 

UV254 ......................................................... Ultraviolet Absorbance at 254 nanometers 

WTP ............................................................ Water Treatment Plant 

 

  



 

xiii 

LIST OF APPENDIX FIGURES 

Figure Page 

A1: Photograph of Filter Pilot Skid Located Within MWTP ............................................... 101 

A2: Photograph of Sample Ports Within PFS System ......................................................... 102 

A3: Photograph of Sample Ports of Column Loaded with GAC Within PFS System .......... 102 

A4: Photograph of Sample Feed Pump for PFS .................................................................. 103 

A5: Backwash Tank Used for Storing Chlorinated Backwash Supply Water....................... 104 

A6: Confocal Analysis of Live Cells on Anthracite Media .................................................. 104 

A7: Confocal Analysis of Live Cells on GAC Media .......................................................... 105 

 



 

1 

CHAPTER 1. INTRODUCTION 

The presence of Natural Organic Matter (NOM) in surface waters is a challenge for 

drinking water utilities to remove. If not removed in the treatment process, the presence of NOM 

can lead to the formation of disinfection by products and lead to distribution bacterial regrowth. 

One of the key components of NOM is BOM. Biofiltration plays and important role within surface 

water treatment plants to remove BOM. Despite the importance of biofiltration, the understanding 

of how biofiltration can impact BOM removal is lacking. Additionally, attempts to correlate 

biomass to biological removal of organic carbon have proven to be difficult in numerous research 

efforts. To characterize the removal of BOM as measured by Total Organic Carbon (TOC) within 

a pilot filtration system, and to determine if BOM removal correlates to biomass on filtration media 

a two-year study at the Moorhead Water Treatment Plant (MWTP) was undertaken. 

The Moorhead Water Treatment Plant (MWTP) provides drinking water to approximately 

46,900 customers in the cities of Moorhead, MN and Dilworth, MN. MWTP utilizes a lime-

softening treatment process, followed by ozone disinfection, dual media filtration, and 

chloramination. The MWTP was constructed in 1995 and has a design capacity of 10 MGD. The 

MWTP utilizes both the Red River of the North, and the Buffalo and Moorhead Aquifers for source 

waters for treatment.  

As part of ongoing capital improvements plan to replace the existing anthracite media at 

the MWTP, Moorhead Public Service (MPS) decided to conduct a pilot study to determine if 

granular activated carbon (GAC) would be a suitable replacement for anthracite as a filter medium. 

In addition, MPS wanted to determine if GAC would improve organic removal and offer additional 

benefit for taste and odor removal. MWTP has experienced taste and odor events during spring 



 

2 

runoff events and surmised that GAC could potentially offer additional taste and odor compound 

removal during those time periods. 

To determine the effectiveness of GAC and to select a GAC product that would provide 

the best treatment results, MPS and the City of Fargo, ND collaboratively contracted with Wigen 

Water Technologies® to construct a Pilot Filter Skid (PFS) to mimic the existing MWTP filtration 

system. For reference, images of the PFS are found in Appendix A1-A5. To determine the 

effectiveness of the GAC media, and to satisfy requirements of MPS’ primary compliance agency, 

the Minnesota Department of Health, MPS began a two year-long pilot study. The first year of the 

study of the study consisted primarily of tests and experiments to determine if the proposed GAC 

media types would meet requirements specified by the MDH, and to determine the most effective 

GAC and media configuration for the full-scale implementation of the GAC into the MWTP. 

During the second year of the study, a variety of additional research experiments to evaluate 

biomass, organic removal, and taste and odor compound removal were completed. 

1.1. Goal and Objectives of Research 

Following completion of the construction of the PFS, the study period for analysis began.  

The overall goal of the two-year study was to determine if biological activity is correlated with 

representative organic removal in the pilot filter skid (PFS) and to understand the biological 

diversity associated with filter media. In addition, evaluation of the PFS system included the 

following objectives:  

1) Determine if ATP can be used as a biomass measurement to correlate biofilm growth 

to TOC removal in the PFS; 

2) Determine quantity of biomass; speciation; and biodiversity through the filter depth of 

anthracite-sand filter and Norit BAC filter; and, 



 

3 

3) Determine the impact of EBCT on geosmin removal through the filter media bed. 

Results of the study are expected to provide additional information to aid in the 

operation of the MWTP and to understand how EBCT impacts geosmin removal. 

1.2. Scope of Work 

1.2.1. Task 1: MWTP Background and Literature Review  

Significant attention within this thesis is paid to the MWTP within Chapter 2, to provide a 

background with respect to the basis of design for the PFS. A literature review spanning the past 

thirty years of relevant work in the field of biological filtration was conducted to gain 

understanding of the research to be conducted at the MWTP which can be found in Chapter 3. 

Specific attention within the literature review was also given to the operational parameters that 

influence the components of biological filtration. Finally, specific focus was directed toward TOC 

removal within the MWTP. 

1.2.2. Task 2: Procurement and Operation of PFS 

A five (5) column PFS was procured that allowed for a testing of a variety of conditions 

with respect to water quality and biological components of the media.  

1.2.3. Task 3: Water Sampling and Analysis for the Assessment of Biomass and Organics 

Removal 

Water and filter media samples were collected throughout the two-year pilot project. To 

determine characteristics associated with the biomass on filter media, Scanning Electron 

Microscopy (SEM), Adenosine Tri-Phosphate (ATP), and quantitative PCR (qPCR) 

measurements were utilized. To determine if biomass and organic removal are correlated, TOC 

measurements were taken in conjunction with ATP analysis. These methods all provide insight 



 

4 

into the biomass associated with filtration media of the PFS and are detailed in Chapter 4 of this 

thesis. 

1.2.4. Task 4: Analysis of Data  

During the two-year piloting study, data was analyzed to determine the effectiveness of 

GAC to remove geosmin with different EBCT, in addition to the determination of factors 

associated with biological growth. The results of this study are discussed in Chapter 5, with 

recommendations for future work indicated in Chapter 6.  

  



 

5 

CHAPTER 2. WATER TREATMENT PLANT 

2.1. MWTP Background 

The MWTP withdraws water from the Red River of the North (80%), Buffalo Aquifer 

(15%) and Moorhead Aquifer (5%) to provide approximately 46,900 customers treated water. The 

MWTP uses coagulation, softening, sedimentation, ozonation, filtration, and chloramination as 

treatment techniques to meet EPA criteria for the Surface Water Treatment Rule (SWTR). The 

MWTP, which has a design capacity of 10 MGD, has been in service since 1995. After the 

treatment process, water is stored in two finished water reservoirs and distributed to the system via 

a recently constructed (2015) High Service Pumping Station. The process flow diagram as shown 

in Figure 1 indicates the major treatment processes and chemical addition points within the 

MWTP. 



 

 

6
 

 

 

Figure 1: MWTP Process Flow Diagram (Advanced Engineering and Environmental Services 2018)      



 

7 

2.2. MWTP Unit Processes 

2.2.1. Softening and Coagulation Unit Process 

Before treatment with softening, water is drawn from both the Red River of the North and 

the Buffalo and Moorhead Aquifers and pumped to the MWTP. Water is then treated by lime and 

soda ash softening to remove carbonate and non-carbonate hardness from influent water. 

Coagulation, softening and sedimentation processes within the MWTP occur concomitantly within 

the Infilco Degremont® Accelator (Accelator) softening basins (Figure 2). The MWTP has two 

Accelator solids contact upflow clarifiers (White and Bench 1992), each of which has dimensions 

of 50 foot by 50 foot with a sidewall water depth of 18 feet. Softening is achieved through the 

addition of lime (Ca(OH)2) and soda ash (Na2CO3). Lime is produced onsite by slaking quick lime 

(CaO) in water. The MWTP has two (2) lime slakers with capacity of 480 pounds per hour each. 

Coagulation in the Accelator is achieved through the addition of ferric sulfate and an anionic 

polymer. The cumulative impact of the addition of ferric sulfate and anionic polymer is to 

neutralize negative surface charges found on NOM and colloidal particles. Charge stabilization 

subsequently allows coagulated particles to form larger particles called floc, which can then be 

settled out in the Accelators. Water treated as a result of the soften process generally has a turbidity 

of 1-5 NTU and a pH of 10.6 to 11.5.  

The MWTP is required to achieve a total 3 log Giardia removal and 4 log virus removals 

throughout the entirety of the treatment process. The MWTP is awarded 2.5-log Giardia and 2-log 

virus removal for the coagulation and sedimentation process. The remaining 0.5 log Giardia and 2 

log virus removals are achieved at MWTP by ozonation. 



 

8 

 

Figure 2: Accelator-Hydraulic Profile (White and Bench 1992) 

2.2.2. Ozone Treatment Unit Process 

Following the softening process, ozonation and recarbonation process are utilized to treat 

the water. Because ozonation is an upstream process to filtration, water quality changes in the 

ozonation system are critical to the design and operation of the MWTP media filters. In addition 

to achieving disinfection goals for giardia and virus, the ozonation system at the MWTP was also 

designed for taste and odor removal. Ozonation is also beneficial to the treatment process as it can 

breakdown conjugated organic compounds. Typically, ozone is applied in a dosage range of 3 

PPM to 8 PPM to obtain residuals necessary to achieve 2 log virus and 0.5 log virus removal as 

required by the SWTR. The ozonation system has been extensively studied in previous research 

efforts (Storlie 2013; Young 2014).  

The MWTP has two (2) horizontal ozone contactor units measuring 15 ft by 29 ft by 17 ft. 

Each ozone contactor is partitioned into three (3) sections, and each section is composed of two 

cells, as shown in Figure 3. Ozone (O3) is applied to the water in Cells A, C, and E and sample 



 

9 

taps are located at the effluent of Cells B, D, and F to measure the ozone residual. Carbon dioxide 

can be added to Cells A, C, and E to lower water pH. Typically, no carbon dioxide is applied in 

cell A. In normal operation, carbon dioxide is applied concomitant with the application of ozone 

in cells C and D.  

 

Figure 3: MWTP Ozone Chamber-Process Flow Diagram 

Section 1 of the ozone contactors was designed for NOM oxidation and taste and odor 

control. Ozonation in this section is conducted at a pH of approximately 11, and oxidation of 

organic compounds in chamber 1 is primarily due to the presence of hydroxyl radical (OH•). At 

high pH, ozone is converted to hydroxyl radical, a much stronger and highly reactive oxidant with 

significantly shorter half-life in comparison to ozone. Hydroxyl radical reactions rapidly oxidize 

NOM, providing excellent removal of taste and odor compounds. Because very little ozone 

residual present in cell B, and the residual in cell B is not monitored, Section 1 is not considered 

in CT calculations. 

After treatment in section 1, ozone and carbon dioxide are added in Sections 2 and 3 of the 

ozone contactors. Ozone is dosed in cells C and E, and residual monitoring for the determination 

of CT occurs within cells D and F. CT is defined by the USEPA as the concentration of the 



 

10 

disinfectant concentration at the effluent point of a chamber multiplied by the contact time (t10) in 

that chamber. Carbon dioxide is usually applied to cell C and functions to recarbonate the water 

through the production of carbonic acid, which subsequently lowers the pH of the water from 

approximately 11.0 to approximately 9.3. Lowering the pH within the ozone contact chamber is 

necessary to obtain enough ozone residual, as ozone is more soluble at lower pH. In the MWTP, 

ozone residual is measured in real time and is utilized to calculate the CT of the treated water along 

with the hydraulic residence time in the contact chamber. The CT ratio (actual CT/required CT) is 

calculated in real time to ensure that adequate ozone is being fed and disinfection requirements are 

satisfied. After ozonation, calcium thiosulfate is added to quench the residual ozone to ensure that 

no residual ozone enters the filters. 

Ozone is generated on site at MWTP using a pressure swing adsorption (PSA) system that 

produces approximately 95% pure oxygen using atmospheric air. After the oxygen purification is 

achieved, oxygen is piped to the ozone generator, which utilizes corona discharge to convert 

oxygen to ozone. `Corona discharge is achieved through the application of a high voltage 

alternating current applied to two adjacent conductive plates. When oxygen gas passes through the 

plates in the presence of electrical corona discharge, oxygen is converted to approximately 3 to 6 

percent ozone gas as oxygen molecules are split into oxygen atoms which quickly react with O2 to 

form O3. The ozone/oxygen mixture and carbon dioxide are then applied to the water using fine 

bubble diffusors.  

Specified CT values for the ozonation process are given by the US EPA as a function of 

temperature. CT values for 0.5-log Giadia and 2-log virus inactivation by ozonation are listed in 

Table 1. At MWTP, CT is calculated in real-time utilizing dissolved ozone monitoring in Cell D 

and Cell F within the ozone chamber by Equation 1. During operation of the MWTP, calculated 



 

11 

CT values for the treatment of water are kept above the amount specified in Table 1 and above the 

line shown in Figure 4. Because virus requires a higher CT than giardia, virus is the controlling 

factor for operation, and thus the line in Figure 4 is plotted for the virus requirements. The baffling 

factor of 0.7, which is assigned for mixing chambers of superior mixing, was assigned by MDH 

during the design of the MWTP.  

 A𝑐𝑡𝑢𝑎𝑙 𝐶𝑇 (
𝑚𝑔

𝐿
·  𝑚𝑖𝑛) = 0.7[𝐶2

𝑉2

𝑄
+ 𝐶3

𝑉3

𝑄
]  (Equation 1) 

Where: 

C = ozone residual in effluent of sections 2/3 in mg/l 

V = Volume of each section in gallons 

Q = Flow rater through the ozone chambers, gpm 

0.7 = Baffling factor  

Table 1: EPA Listed Values for Ozonation CT Process of Giardia and Viruses  

Temperature (°C) 1 5 10 15 20 25 

0.5-log Giardia 0.48 0.32 0.23 0.16 0.12 0.08 

2.0-log Viruses 0.9 0.6 0.5 0.3 0.25 0.15 

 

 

Figure 4: CT Values for Giardia and Virus at Various Temperatures Within the MWTP 

2.2.3. Filtration Unit Process 

Following ozonation, filtration is employed to remove particles from influent water. The 